Exhaust gas turbochargerExhaust manifolds 2.0 Ltr. - Audi A3/S3/Sportb./Lim./qu.(A3) [EUROPA 2007 year]

Exhaust gas turbochargerExhaust manifolds 2.0 Ltr. - Audi A3/S3/Sportb./Lim./qu. - a3
part number information description remark unit model
Exhaust gas turbochargerExhaust manifolds
4-cylinder+
Petrol eng.+
AXX,BWA,BPY BHZ,BZC
Exhaust gas turbochargerExhaust manifolds 2.0 Ltr. 4-cylinder+
Petrol eng.+
AXX,BWA,BPY BHZ,BZC
(1)   06F 145 701 H    06F 145 701 H qty: 1
Exhaust manifold with turbo-charger
AXX,BWA,BPY
  Exhaust manifold with turbo-charger 1 AXX,BWA,BPY
(1)   06F 145 701 H X   06F 145 701 H X qty: 1
Exhaust manifold with turbo-chargerThe part has been restored at the manufacturer's factory
  Exhaust manifold with turbo-chargerThe part has been restored at the manufacturer's factory 1
-   06F 145 716    06F 145 716 qty: 1
Vacuum unit with add-on parts(For turbocharger)
  Vacuum unit with add-on parts(For turbocharger) 1
(1)   06F 145 702 C    06F 145 702 C qty: 1
Exhaust manifold with turbo-charger
BHZ,BZC
  Exhaust manifold with turbo-charger BORGWARNER 1 BHZ,BZC
(1)   06F 145 702 C X   06F 145 702 C X qty: 1
Exhaust manifold with turbo-chargerThe part has been restored at the manufacturer's factory
BHZ,BZC
  Exhaust manifold with turbo-chargerThe part has been restored at the manufacturer's factory BORGWARNER 1 BHZ,BZC
-   WHT 006 482    WHT 006 482 qty: 1
O-ringDamper
  O-ringDamper 74, 8X1, 65 1
2   06F 906 283 F    06F 906 283 F qty: 1
Solenoid valve Included in position:
  Solenoid valve Included in position: 1 1
3   06F 145 710 G    06F 145 710 G qty: 1 || || || || || 3
cut-off valve Included in position: only for: also use:
  cut-off valve Included in position: only for: also use: 1 06F145701 B/C 06F145701 D/E 06F145701 F/G N 105 464 04 1 || || || || || 3
3   06H 145 710 D    06H 145 710 D qty: 1 || || || 3
cut-off valve Included in position: only for: also use:
  cut-off valve Included in position: only for: also use: 1 06F 145 701 H N 105 464 04 1 || || || 3
-   06E 145 117 A    06E 145 117 A qty: 1
O-ring Included in position:
  O-ring Included in position: 41X2 3 1
-   06E 145 117 A    06E 145 117 A qty: 1
O-ring Included in position:
  O-ring Included in position: 41X2 3 1
4   06F 145 718 S    06F 145 718 S qty: 1
Hose Included in position:
  Hose Included in position: 1 1
5   06F 145 718 Q    06F 145 718 Q qty: 1
Hose Included in position:
  Hose Included in position: 1 1
6   06F 145 718 R    06F 145 718 R qty: 1
Hose Included in position:
  Hose Included in position: 1 1
7   06F 103 943 F    06F 103 943 F qty: 1
Bracket Included in position:
  Bracket Included in position: 1 1
8   N04 452 03    N04 452 03 qty: 4
Threaded pin
  Threaded pin M10X28 4
9   06F 145 778 G    06F 145 778 G qty: 1
oil pipe
  oil pipe 1
10   N01 470 213    N01 470 213 qty: 1
Socket head bolt withhexagon socket head
  Socket head bolt withhexagon socket head M6X15 1
11   WHT 000 223    WHT 000 223 qty: 1
Banjo bolt
  Banjo bolt 8X4 1
12   N01 385 14    N01 385 14 qty: 2
seal ring
  seal ring 12X18 2
13   WHT 000 223    WHT 000 223 qty: 1
Banjo bolt
  Banjo bolt 8X4 1
14   N01 385 14    N01 385 14 qty: 2
seal ring
  seal ring A12X18 2
15   06F 145 533 B    06F 145 533 B qty: 1
Support
  Support 1
16   N90 292 903    N90 292 903 qty: 2
Socket head bolt with hexagonsocket head (combination)
  Socket head bolt with hexagonsocket head (combination) M8X25 2
17   06F 145 536 C    06F 145 536 C qty: 1
Support
  Support 1
(17)   06F 145 536 D    06F 145 536 D qty: 1
Support
BHZ,BZC
  Support 1 BHZ,BZC
18   N01 950 36    N01 950 36 qty: 1
Hexagon bolt
  Hexagon bolt M8X35 1
19   N09 034 87    N09 034 87 qty: 1
Hexagon bolt
  Hexagon bolt M8X40 1
20   06F 145 735 D    06F 145 735 D qty: 1
oil pipe
fr.wheel drv
  oil pipe return 1 fr.wheel drv
(20)   06F 145 735 F    06F 145 735 F qty: 1
oil pipe
quattro
  oil pipe return 1 quattro
21   06F 145 757 H    06F 145 757 H qty: 1
Seal
  Seal 1
22   N01 470 213    N01 470 213 qty: 2
Socket head bolt withhexagon socket head
  Socket head bolt withhexagon socket head M6X15 2
23   058 145 757 A    058 145 757 A qty: 1
Seal
  Seal 1
24   N10 613 601    N10 613 601 qty: 2
Socket head bolt with innermultipoint head (Kombi)
  Socket head bolt with innermultipoint head (Kombi) M6X22 2
25   06F 253 039 F    06F 253 039 F qty: 1
Seal
  Seal 1
-   06F 253 709 A    06F 253 709 A qty: 2
angled bracket
  angled bracket 2
26   N90 894 601    N90 894 601 qty: 9
hexagon nut, self-locking
  hexagon nut, self-locking AM8 9
27   1K0 253 115 A B   1K0 253 115 A B qty: 1
Seal
  Seal 1
28   N10 286 108    N10 286 108 qty: 4
Hexagon collar nutself-locking
  Hexagon collar nutself-locking M10 VERKUPFERT 4
29   1J0 145 769 D    1J0 145 769 D qty: X
Retaining clip
  Retaining clip D=53, 5MMM X
29   1K0 145 769 B    1K0 145 769 B qty: X
Retaining clip
  Retaining clip D=61, 3 MM X
30   06F 103 213 M    06F 103 213 M qty: 1
Breather line
  Breather line 1
31   06F 103 213 N    06F 103 213 N qty: 1
Breather line
  Breather line 1
32   06F 145 757 F    06F 145 757 F qty: 1
Seal
  Seal 1
33   N10 347 003    N10 347 003 qty: 1
Socket head bolt withinner hex round head
  Socket head bolt withinner hex round head M6X16 1
34   N90 739 901    N90 739 901 qty: 2
clamp
  clamp 31X10X0, 8 2
35   06F 129 686    06F 129 686 qty: 1
Heat insulation
  Heat insulation 1
36   N91 043 801    N91 043 801 qty: 1
Banjo bolt
  Banjo bolt 8-3 1
37   N01 383 02    N01 383 02 qty: 2
seal ring
  seal ring A8X12 2
-   063 133 662 B    063 133 662 B qty: 1
Banjo fitting
  Banjo fitting 1
38   N10 203 601    N10 203 601 qty: 6
Ear crimp hose clamp
  Ear crimp hose clamp 12, 3X7X0, 6 6
39   06F 145 317 H    06F 145 317 H qty: 1
Bracket with coolant pipe
  Bracket with coolant pipe 1
-   WHT 000 898 A    WHT 000 898 A qty: 2
ball head
  ball head M6 2
40   06F 129 597 C    06F 129 597 C qty: 1
Cover plate
  Cover plate 1
41   N10 265 202    N10 265 202 qty: 1
Hexagon bolt
  Hexagon bolt M12X1, 5X18- S20 1
42   N91 009 701    N91 009 701 qty: 2
Socket head bolt with innermultipoint head
  Socket head bolt with innermultipoint head M8X25 2
43   N04 480 01    N04 480 01 qty: 2
Socket head bolt withhexagon socket head
  Socket head bolt withhexagon socket head M5X12 2
44 qty: 1
(Ex.gas turboc.> coolant pipe) see illustration:
(Ex.gas turboc.> coolant pipe) see illustration: feed
121-043
1
45 qty: 1
(Ex.gas turboc.> coolant pipe) see illustration:
(Ex.gas turboc.> coolant pipe) see illustration: return
121-044
1
46   G05 211 2A3    G05 211 2A3 qty: 1
hot-bolt-paste
  hot-bolt-paste 170G 1
47   N10 546 404    N10 546 404 qty: 3
Oval socket head boltwith hex drive
  Oval socket head boltwith hex drive M6X16 3
48   N90 444 602    N90 444 602 qty: 2
hexagon head bolt (combi)
  hexagon head bolt (combi) M6X12.00-S1-N 2